SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
11+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2383.78 56.54 -17.46 74 40.75 27.6 18.47 30.28 103 308 P H
2389.94 44.29 -9.71 54 28.53 27.56 18.48 | 30.28 | 103 | 308 A H
* 2452 107.44 - - 91.7 274 18.6 30.26 103 308 P H
* 2452 98.09 - - 82.35 274 18.6 30.26 103 308 A H
802.11ax 2483.69 58.73 -15.27 74 42.92 27.4 18.66 | 30.25 | 103 | 308 P H
HE40 Full 2483.5 47.11 -6.89 54 31.3 27.4 18.66 | 30.25 | 103 | 308 A H
CH 09 2329.74 56.42 -17.58 74 40.51 27.84 18.37 30.3 399 62 P \Y
2452MHz 2349.9 44.24 -9.76 54 28.32 27.8 18.41 30.29 399 62 A \%
* 2452 107.33 - - 91.59 27.4 18.6 30.26 | 399 62 P Y,
* 2452 96.62 - - 80.88 27.4 18.6 30.26 | 399 62 AV
2486 59.38 -14.62 74 43.56 27.4 18.67 30.25 399 62 P \%
2483.5 47.41 -6.59 54 31.6 27.4 18.66 | 30.25 | 399 62 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
11+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 40.51 |-33.49 74 51.33 | 31.19 | 13.36 | 55.37 | 100 0 P | H
7266 45.08 |-28.92 74 49.02 | 36.26 | 16.05 | 56.25 | 100 0 P | H
802.11ax H
HE40 Full H
CH 03 4844 41.07 |-32.93 74 51.89 | 31.19 | 13.36 | 55.37 | 100 0 P |V
2422MHz 7266 4529 |-28.71 74 49.23 36.26 | 16.05 | 56.25 | 100 0 P |V
Y
Y
4874 40.18 | -33.82 74 51.04 | 31.15 | 13.36 | 55.37 | 100 0 P | H
7311 4582 |-28.18 74 49.5 36.42 | 16.16 | 56.26 | 100 0 P | H
802.11ax H
HE40 Full H
CH 06 4874 39.84 |-34.16 74 50.7 31.15 | 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 4581 |-28.19 74 49.49 36.42 | 16.16 | 56.26 | 100 0 P |V
\Y
\Y
4904 39.32 |-34.68 74 50.22 | 31.12 | 13.36 | 55.38 | 100 0 P | H
7356 4519 |-28.81 74 4869 | 36.49 | 16.28 | 56.27 | 100 0 P | H
802.11ax H
HE40 Full H
CH 09 4904 39.54 |-34.46 74 50.44 | 31.12 | 13.36 | 55.38 | 100 0 P |V
2452MHz 7356 4551 |-28.49 74 49.01 36.49 | 16.28 | 56.27 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
11+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2388.4 62.36 | -11.64 74 46.59 | 2757 | 18.48 | 3028 | 105 | 302 | P | H
2389.94 46.82 -7.18 54 31.06 | 2756 | 18.48 | 30.28 | 105 | 302 | A | H
* 2422 112.22 - - 96.49 | 27.46 | 1854 | 30.27 | 105 | 302 | P | H
802.11ax | * 2422 102.94 - - 87.21 | 27.46 | 1854 | 30.27 | 105 | 302 | A | H
HE40 2488.31 56.65 |-17.35 74 40.83 27.4 18.67 | 30.25 | 105 | 302 | P | H
Partial 2483.83 445 9.5 54 28.69 27.4 18.66 | 30.25 | 105 | 302 | A | H
242/61 2387.56 59.68 |-14.32 74 4391 | 2757 | 18.48 | 30.28 | 370 | 64 P |V
CHO03 2389.94 45.86 -8.14 54 30.1 27.56 | 18.48 | 30.28 | 370 64 A |V
2422MHz | « 2422 111.42 - - 9569 | 27.46 | 1854 | 3027 | 370 | 64 | P | V
* 2422 101.51 . - 85.78 | 27.46 | 1854 | 30.27 | 370 | 64 A |V
2492.3 56.73 | -17.27 74 40.9 27.4 18.68 | 30.25 | 370 | 64 P |V
2498.67 44.44 | -9.56 54 28.6 27.4 18.69 | 30.25 | 370 | 64 A |V
2389.52 57.61 |-16.39 74 4185 | 2756 | 18.48 | 3028 | 112 | 304 | P | H
2350.6 44.27 9.73 54 28.35 27.8 1841 | 3029 | 112 | 304 | A | H
* 2452 112.42 - - 96.68 27.4 186 | 30.26 | 112 | 304 | P | H
802.11ax | * 2452 103.12 - - 87.38 27.4 186 | 30.26 | 112 | 304 | A | H
HE40 2486.07 63.29 |-10.71 74 47.47 27.4 1867 | 3025 | 112 | 304 | P | H
Partial 2483.5 47.12 -6.88 54 31.31 27.4 1866 | 30.25 | 112 | 304 | A | H
242/62 2374.82 56.17 |-17.83 74 40.36 | 27.65 | 18.45 | 30.29 | 400 | 61 P |V
CH 09 2362.78 44.24 -9.76 54 28.38 27.72 | 18.43 | 30.29 | 400 61 A |V
2452MHz | « 2452 109.86 - - 94.12 27.4 18.6 | 30.26 | 400 | 61 P |V
* 2452 100.96 - - 85.22 27.4 186 | 30.26 | 400 | 61 A |V
2486.28 62.3 -11.7 74 46.48 27.4 18.67 | 30.25 | 400 | 61 P |V
2483.5 45.76 | -8.24 54 29.95 27.4 18.66 | 30.25 | 400 | 61 A |V
TEL : 886-3-327-3456 Page Number : C15 of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
11+7 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4844 41.09 -32.91 74 51.91 31.19 13.36 | 55.37 100 0 P H
802.11ax 7266 44.52 -29.48 74 48.46 36.26 16.05 | 56.25 100 0 P H
HE40 H
Partial H
242/61 4844 40.27 -33.73 74 51.09 31.19 13.36 | 55.37 100 0 P \%
CH 03 7266 44.88 | -29.12 74 48.82 36.26 | 16.05 | 56.25 | 100 0 P |V
2422MHz Vv
\Y,
4904 40.26 -33.74 74 51.16 31.12 13.36 | 55.38 100 0 P H
802.11ax 7356 45.34 -28.66 74 48.84 36.49 16.28 | 56.27 100 0 P H
HE40 H
Partial H
242/62 4904 39.71 -34.29 74 50.61 31.12 13.36 | 55.38 100 0 P \Y,
CH 09 7356 46.45 | -27.55 74 49.95 36.49 | 16.28 | 56.27 | 100 0 P |V
2452MHz Vv
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C19
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
11+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
62.98 21.12 -18.88 40 40.79 11.96 1.16 32.79 - - P H
77.53 23.51 -16.49 40 41.66 13.25 131 32.71 - - P H
97.9 26.11 -17.39 43.5 41.32 15.88 1.52 32.61 - - P H
184.23 28.16 |-15.34 43.5 43.77 15.03 2.22 32.86 - - P H
441.28 24.62 -21.38 46 30.41 23.15 3.55 32.49 - - P H
745.86 33.67 -12.33 46 33.46 28.13 4.69 32.61 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 39.7 29.79 -10.21 40 42.25 19.51 0.82 32.79 - - P \%
LF 77.53 29.9 -10.1 40 48.05 13.25 131 32.71 100 0 P \%
184.23 25.44 -18.06 43.5 41.05 15.03 2.22 32.86 - - P \%
349.13 22.57 -23.43 46 31.37 20.5 3.16 32.46 - - P \%
542.16 27.59 -18.41 46 31.66 24.62 3.97 32.66 - - P \%
857.41 31.68 -14.32 46 29.93 29.25 5.11 32.61 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C17 of C19
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C18 of C19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+11 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C19 of C19




ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Karl Hou, Caster Liao and Andy Yang

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR110409C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

11+7

Horizontal

Fundamental

1 (0B

Date: 2021.01.13 o 0B Date: 20210113
1300 1300
1200 1200)
1109 e 09
1009 / 1000)
s00 / 90|
809 809 PERK 74
700) 70|
o 4 i o T e
500 50,0 A b
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +110409 Project 110409
A @Bvim) Date: 2021.01-13 o1 0Buvm) Date: 20210113
1300 1300
1209 1200)
1109 1109 1
A~
1009 1000)
500 00|
500 80|
700) 700
500 60| o
500 T 500 ——
U B
400 e
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project 110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

1 (¢Buvim) Date: 2021-01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
1109 ol 1
1000 / 1000
900 / 904
300 80 T
104 J{ 704
500 o 60
PR—"
50.0) 50.0frmeki s
400 400
300 300
209 200
109 100
510 2320, 7540, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1100 o) +
A
1000 1000
900 904
500 a0
700 709
609 e A 54
500 504 e —
400 e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D3 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

11+7

Horizontal

Fundamental

A (@BuVim)

Date: 2021.01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
1109 - ol
1000 N 1000|
900 \ 904
700 700
m 1 N
ey e T
ot i AR
509 0.0t eoriie
400 400
300 300
209 200
109 100
102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1109 o)
1000 N 1000
s0d k! %
\
500 . 509 = S——
400 L e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project +110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

11+7

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20210113

1300)
1200)
109

500
700
500
500
400
300
209
109

Pt
1000)
900

PEAK_BE 74

430

Site
Condition

Detector
Project

2440, 250, 2460, 0. 2480,
Frequency (Hz)

+03CH16-HY

+PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

+110409

2490, 250

Left blank

Avg.

A (@BuVim)

Date: 2021.01.13

1300)
1200)
10

1000/~

509
500
700
500
500
400
309
200
109

AVG_BE_54]

430

Site
Condition

Detector
Project

2440, 250, 260, 2470, 2a80.
Froquency (1Hz)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

1 (¢Buvim) Date: 2021.01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
1109 ol
S|
SN
- /
700) J 700
609 60 T
500 500ttt Aot AT "
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1109 o)
1000 1000
900 N 904
a00 A" a00)
700 \ 700
609 e A 54
500 509 — e e —
400 J e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D6 of D66
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

11+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.13

1300)
1200)
109

ot /ﬂ\\
900 ‘\
809 PEAK_BE 74

09 .

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.13

wne YN

o

s00)
700
600 AVG_BE_54]

500 \
400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : D7 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

11+7

Horizontal

Fundamental

A (6Buvim) Date: 2021.01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
[y - ol
1000 S 1000
900 A N 904
209 PEAK BE 74 80 PERKL74
700 700
509 o 4 60 "
500 I 50,0 bt bt s
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
gl o)
1000 \\ 1000
900 > 904
800 \ 80.0)
700 709
500 S 509 e ]
400 B T
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project +110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

A (6Buvim) Date: 2021.01.13 evel (Buvim) Date: 20210143
1300 1300
1200 1200
1109 ol
L
1000 1000
900 \ 904
w09 X PEAK BE 74 a0 PEAK 73]
70 W, 700
a U, N
500 D! N SR DR PR S S e e e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.43
1300 1300
1200 1200
1109 o)
w000l T 1000
900 904
500 a0
700 700
500 A 60
GG 54| < A 54
R DU e —
400 B e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D9 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

11+7

Horizontal

Fundamental

) @Buvim) Date: 2021.01.13 o 0B Date: 20210113
1300 1300
1200 1200)
1109 A 09
1009 1000)
s00 90|
809 ) 809 PERK 74
700) / 70|
500 1 0| i i
” e O VS B T e Aaias i
Attt ot ol it U VU WO
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +110409 Project 110409
A @Bvim) Date: 20210113 o1 0Buvm) Date: 20210113
1300 1300
1209 1200)
1109 1109 7
1009 A 1000)
%09 o %09
500 80|
700) 700
500 60| o
500 ~ 500 S—
400 e
300 300
200 20|
100 100|
510 7520 7340 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project 110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

11+7

Vertical

Fundamental

A (@BuVim)

Date: 20210113

evel (dBuvim) Date: 2021.01.13
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
609 H T 9 T RwTe—r— e
500 0.0 st
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1109 o)
1000 Ve 1000
900 904
500 a0
700 709
609 e A 54
500 B 504 I Eese—
T
400 e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project +110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

11+7

Horizontal

Fundamental

A (@BuVim)

Date: 2021.01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
1109 A ol
900 [ 904
300 80 T
700 700
500 1 pee 60 o
bt L Sk Mol
500 0.0 i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 | 700
w //
s00f 509 = ]
00 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

11+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.13

1300)
1200)

L N

100.0f v i

%09

w09 Y PEAK_BE 74
709

a0 .

509
409

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.13

1300)
1200)
10

md
snnf\/
}

700
600 AVG_BE_54]

500
400)

300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : D13 of D66
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

1 (¢Buvim) Date: 2021.01.13 evel (Buvim) Date: 20210143
1300 1300
1200 1200
1109 AR ol
1009 / V\ 1004
900 904
700 700
w0 ro— et v [t
500 50,0k A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.43
1300 1300
1200 1200
1109 o)
1000 YA 1000
a0 V\ s0d
500 a0
|
609 e A 54
500 504 EE——
-
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D14 of D66
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

11+7

Vertical

Fundamental

P VAV
o
00 PEAK_BE 74
.,
500 M 4
-
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
PR ST S 00 2 VAT
Detector : Peak
Peak it tiois Left Blan
™
“y \ AVG_BE_54|
-
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. i o Left Blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

11+7

Horizontal

Fundamental

A (6Buvim) Date: 2021.01.13 evel (Buvim) Date: 20210143
1300 1300
1200 1200
1109 b ol
LT
900 904
09 \“\ PEAK_BE 74 80 PERKL74
700 M 700
509 = wery 60 |
i S YR S . B T SO e
500 50,0l i i
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.43
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
609 GG 54| e A 54
500 PR 504 B e e e e—
400 g
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

11+7 Vertical Fundamental

A (6Buvim) Date: 2021.01.13 evel (Buvim) Date: 2021.01.13

1300 1300

1200 1200

1109 ol

wn] 1000

900 904

209 PEAK BE 74 80 PERKL74

700 700

500 60

B o o B I T

500 50,0t b

400 400

300 300

209 200

109 100

1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13

1300 1300
1200 1200
1109 o)

700)
600) \ AVG_BE_54] 609 VG 54
500 \_/_\_/, 500

e
400 e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D17 of D66
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

11+7

Horizontal Fundamental

) @Buvim) Date: 2021.01.13 o 0B Date: 20210113
1300 1300
1200 1200)
1109 09
o~
1009 1000)
s00 90|
809 809 PERK 74
700) 70|
J
w o S | —
500 50 Ol bmAb b AN A
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +110409 Project 110409
A @Bvim) Date: 20210113 el (@Buvim) Date: 20210113
1300 1300
1209 1200)
1109 1109
.
1009 ] 1000)
500 - 00|
500 80|
700) 700
o0 / o0l s
500 et 500/ — ]
NS DU IR
400 a0
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project 110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

11+7

Vertical

Fundamental

A (@BuVim)

Date: 2021-01.13 evel (Buvim) Date: 2021.01.13
1300 1300
1200 1200
1109 — ol
1000 1000
900 904
300 80 T
700 700
500 ; 60
Kot
S
500 50,0}t
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.13 evel (BuVim) Date: 2021.01.13
1300 1300
1200 1200
1109 o)
1000 e 1000]
90,0 f 90.0)
800 } 80.0)
700 709
609 e A 54
500 P 504 p— ]
400 AT
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project +110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

11+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.14 evel (@BuVim) Date: 20210144

S

1000) 1000

900) 900

s00) 800) ek T

709 700]
600) 609 AN

U AT S S
509 Y PR
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
500 . 504 ———
R R Do
400 L e
309 304
200 200
109 100
07320, a0, z 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector :Peak Detector peak

AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D20 of D66
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

11+7

Horizontal

Fundamental

Jsovm) oo 20210114
1209
1200
1100 e Ty
1009
%09
209 PEAK_BE 74
09
0o e
509
100
09
209
109
T w0
reasonc iy
site {03CHIG-HY
(Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
{RBWHI000.000KHz VBW-3000.000KHz SWT:Auto
Detector +Peak
Peak ot 110409 Left blan
1o oo 20210114
1209
1200
1o
1009
%09
w00
09
609 AVG_BE 54|
509 —
100
09
209
109
eI e wm w3
reasancy iy
site {03CHIG-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
AVg . Project 110409 Left an
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FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

1 (¢Buvim) Date: 2021.01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
1109 = ol
1000 1000
900 904
300 80 T
700 700
609 e I e e T
509 50.0eomebers A
400 400
300 300
209 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
500 504 e ———]
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D22 of D66
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

11+7

Vertical

Fundamental

Avg.

s00)
500

71—

400)

300

209

109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +110409

00
by
”"“.M‘w'Mw.\
o
g Mo
o
I
site oacHsHY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RBWI003000tz VOW-3000000KHz SWTAuto
Detector : Peak
Peak pojecr 110409 Left blank
.

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

11+7 Horizontal Fundamental

A (6Buvim) Date: 2021-01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
ool Lo e ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
500 ! 60
R RO T R S ki o
509 50,0t
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000} 1000
900 \ 904
500 a0
\

600 N AVG_BE_54] 609 VG 54

500 T~ L L 500 i e e —

400) T

300 300]

209 200)

109 100

460 7463.2465. 246724692471 T 4912493495247, 2500 000 300, 1500 4700, 1s00. 2100 2300 2600. 2700, 3000
Froquency (MHz) Froquency (MHz)
Site +03CH16-HY Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak Detector peak

AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D24 of D66
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

11+7

Vertical

Fundamental

A (6Buvim) Date: 2021-01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
ool = ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
609 M 609 B I o
500 50,0 et
400 400
300 300
209 200
109 100
460 246324652467 2469.241 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
[ S 1000
900 904
500 a0
700 709
609 GG 54| e A 54
500 509 - e |
400 4T
309 304
200 200
109 100
7460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

11+7 Horizontal Fundamental

A @BuVim) Date: 2021-01-14 el (a8 Date: 20210114

1200) 1200 1

1109 )\ 100
1009 1000)

s00 90|
809 / 809 PERK 74
700) T 70|

y WMWWMMWW“M

00 609 P e e
500 s00)

400) 400

300 300

200 20|

100 00|

510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +110409 Project 110409
A @Bvim) Date: 2021.01-14 el (@Buvim) Date: 20210114

1300 1300

1209 1200)

1109 o +

1000) ( — 1000

o [ g

800 & 0.0

700) 700

500 1 60| it o
500 T 500 — ]
400 e

300 300

200 20|

100 100|

510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak

Avg . Project 110409 Project 110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
11+7 Vertical Fundamental
s
60.0 i 60.0f i
500| 50,0l v,rWW"WWMWWWMM gl
00
Site : 03CH16-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
RLTO00 0006z VBWE3000000KH SWT Ao RO 1000 000K VoW 0000006 WAt
Detector :Peak Detector Peak
Peak Project + 110409 Project 110409
600 / 600 AVG 54
40,0 A0.Q T
o0
Site : 03CH16-HY Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
B0 000 VB0 12 T Auto ROO00000KH VEWLODIOKHE SWTAuto
Detector :Peak Detector Peak
AV g . Project +110409 Project +110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

11+7 Horizontal Fundamental

A (6Buvim) Date: 2021-01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
i
1109 Pl s ol
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
il | [E—
500 60
e O AN P AN
500 50.0{anep e
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
T ™
w00 f 1000
00—/ 904
sool a0
700 709
600 ~L_ VG BE 54| 609 { AV 54
500 iy s0q] 7 i
U T B 1 R ——
400 40T
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector :Peak Detector peak

AV g . Project +110409 Project +110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

11+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.14 evel (@BuVim) Date: 20210144

1200) 1200

109 ot g
1000 et 1000
900) 900
00 IPEAK_BE 74| 809 PERK 74|
709 700]
1
s00) i s00)

gt
v A
500 0.0 b it A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
1 (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 = — 1000
900 904
snaf a0
100 < 700
609 GG 54| e A 54
500 1 509 e e
i s — = -
400 B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector :Peak Detector peak

AV g . Project +110409 Project +110409

TEL : 886-3-327-3456 Page Number : D29 of D66
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

11+7 Horizontal Fundamental

A @Buvim) Date: 2021-01-14 el (a8 Date: 20210114

i 1 )
700 \ 700 il
00 : Ly 00 LU

it ettt saned ] B i

500 e 50,0 e A

400) 400

300 300

200 20|

100 00|

502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +110409 Project 110409
A @Bvim) Date: 2021.01-14 el (@Buvim) Date: 20210114

1300 1300
1209 1200)
1109 1109
1009 1000) 1

B p—
90, 90|
s00) s00)
700) 700)

o0 I // a0 i o
50 500 —

— S OO U RO B

400) a00f——==

300 300

200 200)

100 100]

3102320, 7540, 2360, 2360, 2400, 220, 2440, 28 000 300 1500, 1700 1900 2100 2300 2600. 2700, 0
Frequency (Hz) Frequency (MHz)
site $03CHI6-HY. site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak Detector +Peak

Avg . Project 110409 Project 110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

11+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.14

1300
1200
1100
toagf T

900 \
809 PEAK_BE 74

700 A

s00)

B B £ o S PRTPY RS
500
400
300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 2500
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.14

1300
1200
1109
1000

509
500
700
500

1 AVG_BE_54]
500

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 2422MHz - L
11+7 Vertical Fundamental
1000) AN 1000
i ‘
200 sl I PERKL74
700 700/ ww) :
, . . L0 N —
i 0 e e —" - o i s
g
o
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
RBWI003000tz VOW-3000000KHz SWTAuto REWI000000KHz VEW 3000000z SWT:Auto
Detector : Peak Detector Peak
Peak Project + 110409 Project 110409
900 S a—— 90| \‘
]
600 600 1 AVG 54
509 504 R
I s S B I —
40.0| 40,0 T
o
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
RBWIO000001z VEW 010K SWT Auto RBWH000000KH2 VEW-00I0KHz SWT:Auto
Detector : Peak Detector Peak
AVg . Project +110409 Project 110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

11+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.14

1300)
1200)
109

1000P

900

809 PEAK_BE 74
709

s00) 1

500
400)

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.14

1300)
1200)
10

1000)

900
s00)
700
600 AVG_BE_54]
500

400)

300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110409C

1 (¢Buvim) Date: 2021.01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
1109 ol
| I
1000 fMN e 1000 [
900 904 [
300 80 T
700 700] v‘) l
609 T 60 Sk e
500 500t h b
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 1000
e A —
900 904
500 a0
700 709
609 e A 54
I ——
S EE NSO S =
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

11+7 Horizontal Fundamental

A (@BuVim) Date: 2021.01.14

1300)
1200)
109

SR

900
809 PEAK_BE 74

700 ",

«s L I—
500
400)

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.14

1300
1200
1109
1000

900

s00)

700

600 AVG_BE_54]

500 ¥
400)

300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

1 (¢Buvim) Date: 2021.01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
1109 ol
1000 phscrtiont 1000 {
00 904 l
300 80 T
700 700] L
500 o 60 -
n P " W.WJ N
s00) 50.0kemene et e b T
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project + 110409 Project 110409
A (@Buvim) Date: 2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 1000
900 1 904
500 a0
700 709
609 e A 54
500 Y s0q] mvaiey
— T+
400 e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +110409 Project +110409
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

11+7 Vertical Fundamental

A (@BuVim) Date: 2021.01.14

1300)
1200)
109

1000/

900

809 PEAK_BE 74
709

600 et

500
400)

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak T e Left blank

A (@BuVim) Date: 2021.01.14

1300
1200
1109
1000

509

s00)
700
600 AVG_BE_54]

500 N

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

11+7 Horizontal Fundamental

1 (¢Buvim) Date: 2021.01.14 evel (Buvim) Date: 2021.01.14
1300 1300
1200 1200
1109 ol
=
1000 1000
- i
700 700] L
- . -
|
500 I 0.0 Pyt
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2. 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project +110409 Project 110409
A (@Buvim) Date:2021.01.14 evel (BuVim) Date: 2021.01.14
1300 1300
1200 1200
1109 o)
1000 1000
509 904
500 a0
700 709
609 e A 54
500 + 504 i ——— S ——
400 Y e _—
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 110409 Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D48 of D66



ssamonias. FCC RADIO TEST REPORT Report No. : FR110409C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

11+7

Horizontal Vertical

Peak

Avg.

A (6Buvim) Date: 2021.01.26 evel (Buvim) Date: 2021.01.26
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 509 z
1
409 400) i
309 309 i
200 200 i
109 100 I
000 000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
requency (i) "
site HI6-HY Site 03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector Detector Peak
Project Project 110409

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D54 of D66

Report No. : FR110409C




ssamonias. FCC RADIO TEST REPORT

Report No. : FR110409C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
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Appendix E. Duty Cycle Plots

Antenna Band Cy?;é{% ) T(us) | 1/T(kHz) S\é'?tivr:/g Fac?g:{ dB)
11+7 802.11b for Ant. 11 100.00 - - 10Hz 0.00
11+7 802.11b for Ant. 7 100.00 - - 10Hz 0.00
11+7 802.11g for Ant. 11 99.29 - - 10Hz 0.03
11+7 802.11g for Ant. 7 99.21 - - 10Hz 0.03
11+7 802.11ax HE20 Full RU for Ant. 11 100.00 - - 10Hz 0.00
11+7 802.11ax HE20 Full RU for Ant. 7 100.00 - - 10Hz 0.00
11+7 802.11ax HE20 106 RU for Ant. 11 100.00 - - 10Hz 0.00
11+7 802.11ax HE20 106 RU for Ant. 7 100.00 - - 10Hz 0.00
11+7 802.11ax HE40 Full RU for Ant. 11 100.00 - - 10Hz 0.00
11+7 802.11ax HE40 Full RU for Ant. 7 100.00 - - 10Hz 0.00
11+7 802.11ax HE40 242 RU for Ant. 11 100.00 - - 10Hz 0.00
11+7 802.11ax HE40 242 RU for Ant. 7 100.00 - - 10Hz 0.00
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MIMO <Ant. 11>

pectrum ué? Spectrum ':g-]
RefLevel 30.00 dBm  Offset 24.20 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 24.20 dB w RBW 10 MHz
o Att 20 dB @ SWT 10ms @ VBW 10 MHz o Att 20 dB @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.86 dBm)| Mi[1] 14.06 dBm)|
" 1.00000 ms| 566.67 ps|
20 1) D011 0.03 dB| INTIPP PR P TOTITY NPT TN ATYY SPPT W FPSTTY PUTRR PYTIBY YO T U BTV IY PATIORy Nerp
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10 d
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CF 2.412 GHz 1001 pts 1.0ms/ GF 2.412 GHz 3001 pts 1.0ms/
Marker Marker
Type | Ret | Trc | X-value | Y-valua | _Function__| Function Result | Type | Ref | Trc | X-value | Y-valua | _Function__| Function Result |
ML 1 1.0 ms 15.86 dém ML 1 586.67 s 14.06 dém
p2| M1 1 1.675 ms 0.03 dB p2| M1 1 2.095 ms 1.85 dB
D3 M1 1 1.675 ms 0.03 db D3 ML 1 2,11 ms -0.18 dB
—
L il ] ] [ il Ready y
Spectrum T Spectrum ué]
RefLevel 30.00 dBm  Offset 24.20 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 24.20 0B @ RBW 10 MHz
o att 20 dB @ SWT 20 s @ VBW 10 MHz o att 20 0B @ SWT 20 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
M1l 18.35 dBm)| M1l 13.87 dBm
2ol M 2 17a0oms| [N Count
2R 2D T ST RTPACH | P BN N S T PN T SN .Y TRt R WU Y R R T INI R ! d p2[it 2,37,dB|
¥ ! L‘erm e ‘Juwm\n el b b, ol bt mqfﬁ,,l{m‘\ml}\..Mww’t,ApLHLﬂ\uwl.mllvron‘MM[-,,%W'wm‘
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-50 d -50 di
-60 di -60 di
CF 2.412 GHz 1001 pts 2.0 ms/ CF 2,407 GHz 1001 pts 2.0 ms/
arker arker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 1.78 ms 18.35 dBm ML 1 1,08 ms 13.87 dBm Count
p2| M1 1 32.305 ms 0.43 dB p2| M1 1 3.425 ms 2.37 dB
D3 M1 1 3.305 ms 0.43 db D3 ML 1 3.425 ms 2.37 db
i
[ il Ready 4L )i Ready 4
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Spectrum ué? Spectrum ':g-]
RefLevel 30.00 dBm  Offset 24.20 dB @ RBW 10 MHz Ref Level 30.00 dem  Offset 24.20 dB = RBW 10 MHz
o Att 20 dB @ SWT 20 ms @ VBW 10 MHz o Att 20 dB @ SWT 20 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
MAL1] 14.71 abm| MAL1] 12.24 dBm
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Marker Marker
Type | Ref | Trc| X-valua | Y-valua | _Function | Function Result | Type | Ref | Trc | X-value | Y-valua | Function | Function Result |
ML 1 1.845 ms 14.71 dBm ML 1 2,15 ms 12.24 dBm
p2| M1 1 4.935 ms 0.54 dB p2| M1 1 4.785 ms 0.69 dB
D3 M1 1 4.935 ms 0.54 dB D3 ML 1 4.785 ms 0.60 dB
il Ready il il Ready 4
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MIMO <Ant. 7>

Spectrum ué? Spectrum ':g-]
RefLevel 30.00 dBm  Offset 24.20 dB @ RBW 10 MHz Ref Level 30.00 dem  Offset 24.20 dB = RBW 10 MHz
o Att 20 dB @ SWT 10ms @ VBW 10 MHz o Att 20 dB @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
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GF 2.412 GHz 1001 pts 1.0ms/ GF 2.412 GHz 3001 pts 1.0ms/
Marker Marker
Type | Ret | Trc | X-value | Y-valua | _Function__| Function Result | Type | Ref | Trc | X-value | Y-valua | _Function__| Function Result |
ML 1 600.0 ps 15.40 dBm ML 1 265.0 s 12.73 dBm
p2| M1 1 2.11 ms 0.04 dB p2| M1 1 2.00333 ms 1.79 de
D3 M1 1 2.11 ms 0.04 db D3 ML 1 2,11 ms 1.41 dB
[ il Ready il il Ready 4
Spectrum T Spectrum ué]
Ref Level 30.00 dém  Offset 24.20 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 24.20 0B @ RBW 10 MHz
o Att 20dB @ SWT 20 ms @ VBW 10 MHz o Att 20de @ SWT 20 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
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CF 2.412 GHz 1001 pts 2.0ms/ CF 2.407 GHz 1001 pts 2.0 ms/
arker arker
Type | Ref | Tre| X-value | Y-value | Funetion | Function Result | Type | Ref | Trc | X-value | Y-value | Funetion | Function Result |
ML 1 2.48 ms 17.75 dém ML 1 2.265 ms 13.95 dém
pz| M1| 1 4.095 ms -0.94 b pz| M1 1 4.285 ms 0.80 d&
D3 M1 1 4.095 ms -0.94 db D3 ML 1 4.285 ms 0.80 db
L il Ready Pl )il i y
TEL : 886-3-327-3456 Page Number : E4 of E5

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR110409C

802.11ax HE40 Full RU

802.11ax HE40 242 RU

Spectrum ué? Spectrum ':g-]
RefLevel 30.00 dBm  Offset 24.20 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 24.20 dB w RBW 10 MHz
o Att 20 dB @ SWT 20 ms @ VBW 10 MHz o Att 20 dB @ SWT 20 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
Mi[1] 15.44 dBm)| Mi[1] 13.86 dBm)|
nd 1z7ooms| [N 2.6050 ms|
13 . s ™I
M g g3, el B B, s AR s ittty s st e SR UL D2[1] 3.60 dB|
- o antas i sl . e ) | b e T o B A0 i A i it - e
- - ] - 1 I
0 dem: 0 dem:
-10 di 10 df
-20 di 20 di
30 d 30 d
-40 df -40 df
-50 di -50 di
60 di -60 di
CF 2.422 GHz 1001 pts 2.0ms/ | || [cF2.917 GHz 1001 pts 2.0ms/
Marker Marker
Type | Ret | Trc | X-value | Y-valua | _Function__| Function Result | Type | Ref | Trc | X-value | Y-valug |__Function Function Result |
ML 1 1.27 ms 15.44 dBm ML 1 2.605 ms 13.86 dém
p2| M1 1 5.47 ms -0.56 dB p2| M1 1 3.925 ms -2.60 dB
D3 M1 1 5.47 ms -0.58 dB D3 ML 1 3.925 ms -3.60 dB
i
L J1 Ready 4|l JL Ready 4
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